

## Test Report

No. 2080114/LD

Date : Apr 14 2004

Page 1 of 1

SHANG HAI WISEPAC ACTIVE PACKAGING COMPONENTS CO., LTD.  
LUO JIN ROAD,  
128 SHANGHAI,  
CHINA

Report on the submitted samples said to be TYVEK PAPER .

SGS Job No. : 1511117  
SGS Ref. No. : SHD240754  
Sample Receiving Date : APR 06 2004  
Testing Period : APR 07 - 13 2004

Test Requested : To determine the Sulphur Content in the submitted sample.

Test Method : In-house method.  
Analysis was performed by Inductively Coupled Argon Plasma - Atomic Emission Spectrometry (ICP-AES).


Test Results : Sulphur (S) Content White Paper  
243 ppm

(Result shown is of the total weight of sample)

Note : ppm = mg/kg

\*\*\* End of Report \*\*\*

Signed for and on behalf of  
SGS Hong Kong Ltd



Lee Fung Mei, Miranda  
Senior Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.